
Periodic check 

of urinary ACR 

and/or PCR 

ACR < 300 mg/g  
and/or PCR < 500 mg/g 

in at least two  
different tests 

Continue with 
regular follow-

up every 3 
months 

Screening for other causes 
of nephropathy  

(e.g. urinalysis, ANA, anti-
ENA, FR, C3, C4, ANCA, 

serum protein 
electrophoresis, renal echo) 

NEGATIVE screening POSITIVE screening 

Contact a 
Nephrologist 

Consider RAS 
 (ACEI, ARBs, MRA, 

ARNI) inhibitors and 
SGLT2 inhibitors 

Specific therapy 
of nephropathy 

Patient on iron 
chelation 

Patient NON on iron 
chelation 

Continue with 
regular follow-up 
every 3 months 

Periodic check 
of urinary ACR 

and/or PCR 

See flow-chart 2 of 
iron chelation 

ACR < 300 mg/g  
and/or PCR < 500 mg/g  

in at least two different tests 

Consider temporary suspension 
or change iron chelator  
or reduce iron chelator 

Continue with iron chelator,  
depending on weight and eGFR 

Continue with regular  
follow-up every 3 months 

ACR > 300 mg/g 
 and/or PCR > 500 mg/g 

in at least two  
different tests 

ACR > 300 mg/g  
and/or PCR > 500 mg/g  

in at least two different tests 

Consider hyper-iron 
chelation 

Consider renal 
biopsy 

Consider renal 
biopsy if persistent 

ACR > 300 mg/g 
and/or PCR > 500 

mg/g 

MRA: Mineralcorticoid Receptor 
Antagonist (e.g. spironolactone, 

esplerenone, canrenone, 
finerenone) 

Figure S1. Flow-chart for clinical management of albuminuria in patients with hemoglobinopathies 



Periodic check 

of  creatinine 

and eGFR 

Creatinine within limits 

Continue with iron chelator 

depending on weight and eGFR 

Increase creatinine (more than 1/3  

as compared to baseline) in at least two separate 

determination  

Creatinine 

control at 7-10 

days 

Improvement of  

renal function 

No improvement in  

renal function 

Contact 

Nephrologist 

Ferritin control, 

RMI for cardiac 

LIC/T2* 

Ferritin > 2500 ng/ml 

and/or   

LIC > 7 mg/gdw 

Cardiac T2* < 10 ms 

Ferritin < 500 ng/ml 

and/or 

 LIC < 3 mg/gdw 

Cardiac T2* > 20 ms 

Reduce by 50% 

temporarily suspend  

iron chelator 

Reduce  

iron chelator 

Creatinine 

control at 7-10 

days 

Improvement 

Change  

iron chelator 

No improvement 

Eliminate risk factors 

Creatinine 

control at 7-10 

days 

Improvement No improvement 

Maintain the 

current dose 

If the iron chelator has 

been suspended: 

reintroduce it at 50% 

of the initial dose 

Creatinine 

control at 7 

days for 3 

months 

If the iron chelator 

has been reduced  

by 50%: mantain the 

reduced dose 

Consider possible 

relative iron 

depletion 

2.1 

Check for nephrotoxic drugs

2.2 

Check for intercurrent events 

2.3 

Question 2 

Question 3 

Ferritin 500 – 2500 ng/ml  

and or  

LIC 3 – 7 mg/gdw 

Cardiac T2* 15 – 20 ms 

Figure S2. Flow-chart for clinical management of iron chelation therapy in patients 
with hemoglobinopathies and  enal function alteration 

 2.1 exclude concurrent consumption of potentially nephrotoxic drugs 

(e.g. NSAIDs, ACEi, ARBs, SGLT2i) 

 2.2 exclude intercurrent acute events (e.g. dehydration especially in 

pediatric or elderly patients, acute infectious events) 

 2.3 hyper-iron chelation: consider the dose of the iron chelator Kg/die 

in relation to any weight loss (e.g. reduced intake of calories and/or 

dehydration in pediatric or elderly patients) 

v 


